



180004151998



中国认可
国际互认
检测
TESTING
CNAS L4176

检测报告

Test Report

报告编号 Report No.: H2010030

第 1 页 共 3 页 Page 1 of 3

委托方 : 常州鑫德源恒耐火板装饰材料股份有限公司
Customer Changzhou Sun Plus Laminate Co.,Ltd.

联系方式 : 常州市武进区横林镇武青路 16 号/0519-88500575
Contact information No.16,Wuqing road,Henglin town,Wujin district,Changzhou

样品信息

Sample information

样品名称 : 热固性树脂浸渍纸高压装饰层积板 (康贝特/防火板)
Name of sample High-pressure decorative laminates—Sheets made from thermosetting resins (compact/fire-proof plate)

型号/规格 : 花色/0.8mm
Specification/Model Colour

等级/类型 : CGS
Grade/Type

其 他 : /
Other information

注: 以上信息由委托方提供及确认。本中心不承担证实委托方提供信息的准确性、适当性和 (或) 完整性责任。

Note: The above information is provided and confirmed by the client. The Centre shall not be responsible for certifying the accuracy, appropriateness and / or completeness of the information provided by the client.

接收样品日期 : 2020.10.14
Date of Sampling

样品尺寸及数量 : 500mm×500mm×0.8mm, 3 块
Size & Quantity 3pieces

样品状态 : /
Description of sample



ECWT/BG-H-02

国家林业和草原局华东木材及木制品质量监督检验中心

East China Wood and Wood Products Quality Supervision and Testing Center of National Forestry and Grassland Administration

Tel:021-52730775 Add:Rm.108, Bldg. 2, 669, West Zhongshan Road, Shanghai 上海市长宁区中山西路 669 号 2 号楼 108 室

检测报告

Test Report

报告编号 Report No.: H2010030

第 2 页 共 3 页 Page 2 of 3

检测内容 Test content

检测项目 : 参见下页
Test item See next page

检测方法 : GB/T 7911-2013 《热固性树脂浸渍纸高压装饰层积板 (HPL)》
Test specification High-pressure decorative laminates—Sheets made from thermosetting resins
GB 18580-2017 《室内装饰装修材料 人造板及其制品中甲醛释放限量》
Indoor decorating and refurbishing materials-Limit of formaldehyde emission of wood-based panels and finishing products

判定依据 : GB/T 7911-2013 《热固性树脂浸渍纸高压装饰层积板 (HPL)》
Judgement criterion High-pressure decorative laminates—Sheets made from thermosetting resins
GB 18580-2017 《室内装饰装修材料 人造板及其制品中甲醛释放限量》
Indoor decorating and refurbishing materials-Limit of formaldehyde emission of wood-based panels and finishing products

检测日期 : 2020.10.14—2020.11.5
Test period

检测结论 : 参见下页
Results See next page



(盖章 Seal)

签发日期 Approved Date: 2020.11.5

主检:
Tested by

审核:

Checked by

批准:

Approved by

ECWT/BG-H-02

国家林业和草原局华东木材及木制品质量监督检验中心

East China Wood and Wood Products Quality Supervision and Testing Center of National Forestry and Grassland Administration

Tel:021-52730775 Add:Rm.108, Bldg. 2, 669, West Zhongshan Road, Shanghai 上海市长宁区中山西路 669 号 2 号楼 108 室

检测报告

Test Report

报告编号 Report No.: H2010030

第 3 页 共 3 页 Page 3 of 3

检测结果汇总 Test Results:

序号 No.	检测项目 Test item		技术要求 Requirement	检测结果 Result of test	单项判定 Judgement
1	耐沸水 Resistance to immersion in boiling water	质量增加 % Mass increase	≤ 12.0	5.5	符合 Accept
		厚度增加 % Thickness increase	≤ 13.8	4.8	
		外观 级 Appearance grade	不低于 4 Not less than 4	1	
2	耐干热 Resistance to dry heat	外观光泽 级 Gloss finish grade	不低于 3 Not less than 3	1	符合 Accept
		其他 级 Other finishes grade	不低于 4 Not less than 4	1	
3	耐磨性能 级 Resistance to surface wear grade		不低于 3 Not less than 3	3	符合 Accept
4	耐划痕 级 Resistance to scratching grade		不低于 3 Not less than 3	4	符合 Accept
5	耐污染 级 Resistance to staining grade		不低于 4 Not less than 4	1	符合 Accept
6	抗大球冲击 Resistance to impact by large diameter ball	落球高度 cm Drop height	≥ 100	100	符合 Accept
		凹坑直径 mm Indent diameter	≤ 10.0	8.0~8.1	
7	耐水蒸气 级 Resistance to water vapour grade		不低于 4 Not less than 4	1	符合 Accept
8	耐湿热 级 Resistance to wet heat grade		不低于 5 Not less than 5	1	符合 Accept
9	耐开裂性 级 Resistance to cracking under stress grade		/	2	/
10	耐香烟灼烧 级 Resistance to cigarette burning grade		不低于 3 Not less than 3	1	符合 Accept
11	耐龟裂 级 Resistance to crazing grade		不低于 4 Not less than 4	5	符合 Accept
12	甲醛释放量 mg/m^3 Formaldehyde emission		$E_1: \leq 0.124$	0.048	符合 E_1 Accept E_1

附注 Note: /

报告结束

End of Report

ECWT/BG-H-02

国家林业和草原局华东木材及木制品质量监督检验中心

East China Wood and Wood Products Quality Supervision and Testing Center of National Forestry and Grassland Administration

Tel:021-52730775 Add:Rm.108, Bldg. 2, 669, West Zhongshan Road, Shanghai 上海市长宁区中山西路 669 号 2 号楼 108 室